CROWN I N,

o
o
>
(O]
-
SN
o NN
~ O
~ <
O <
e
~~
o 0O
— .
..e
ko]
< O
o=




CT44022

Pos.No. Part No. Description Qty Remark
1 5004402200101 ([Foot wheel 3
2 5004402200201 [Foot shaft 3
3 5004402200301 ([Base 1
4 5004402200401 [Worm gear 1
6 5004402200601 |Rotary table 1
7 5004402200701 |Lock shaft 1
8 5004402200801 |Spring 1
9 5004402200901 |Cam lock 1
10 5004402201001 ([Handwheel lock 1
11 5004402201101 |Long screw\M3 1
12 5004402201201 (Lock 1
13 5004402201301 |Screw\M3 1
14 5004402201401 [Power switch 1
15 5004402201501 ([Lock shifter lever 1
16 5004402201601 [Nut\M3 1
17 5004402201701 |Post 3
18 5004402201801 ([Main board 1
19 5004402201901 |Magnet tray 1
20 5004402202001 [Screw\M3 3
21 5004402202101 |Clamp 1
22 5004402202201 [Screw\M3 1
23 5004402202301 |Tension spring 1
24 5004402202401 [Check screw\M3 2
25 5004402202501 |Fine-tuning handwheel 2
26 5004402202601 [Worm set 2
27 5004402202701 |(Worm 1
28 5004402202801 [Rubber ring 1
29 5004402202901 |Heavy vertical 1
30 5004402203001 [Point laser 1
31 5004402203101 |Screw\M3 29
32 5004402203201 [Vertical laser 1
33 5004402203301 |Acceptor 1
34 5004402203401 ([Screw\M2 4
35 5004402203501 |Bearing 4
36 5004402203601 |[Spider 1
37 5004402203701 [Support ring 1
38 5004402203801 [Plastic washer 6
39 5004402203901 |Screw\M3 3
40 5004402204001 [Plastic cover 1
41 5004402204101 (Level of laser 1
42 5004402204201 [Screw\M2.5 4
43 5004402204301 |Screw\M3 3
44 5004402204401 (Plastic case 1
45 5004402204501 [Protection glass 5
46 5004402204601 |[Keyboard 1
47 5004402204701 [Rubber mat 1
48 5004402204801 (Plastic case 1
49 5004402204901 |Pins\@3 1




50 5004402205001 [Hand arrange ushering 1
51 5004402205101 |Hand with 1
52 5004402205201 |Round bubble 1
53 5004402205301 |Power outlet 1
54 5004402205401 [Battery case cover 1
55 5004402205501 |Battery pack 1
56 5004402205601 |Level of window 1
57 5004402205701 |Charger 1
58 5004402205801 |Lithium battery 1






